MOTOR LEG H0095B80F, H0095H80F Force EPC Parts Catalog



H0095B80F, H0095H80F 1980

MOTOR LEG

 
 

Parts on group MOTOR LEG:

Pos. Part No Qty Parts name Comments
-. F286585-1 [1]   DECAL, TILT RELEASE - CANADA
1. F286078-2 [1]   STEERING HANDLE BRACKET W/GREASE FITTING
10. F286544-1 [1]   SPRING, TILT STOP
101. F517273 [1]   TIE BAR
102. F516677 [2]   SPACER, REVERSE LOCK
103. F517078 [1]   BRACKET, LOCK STEERING
104. F516697 [1]   NUT, STEERING LOCK BRACKET
106. F1887 [2]   HEX SLOTTED HD SCREW, 1/4 - 20 X 3 3/16
107. 7024 [4]   LOCK NUT
108. 2012 [2]   PLAIN WASHER
11. K 517532 [1]   STERN BRACKET PORT W/CLAMP SCREW AND FOOT
110. F286585-1 [1]   DECAL, TILT RELEASE
12. F286647 [1]   CARRYING HANDLE
13. F424075 [2]   HANDLE, CLAMP SCREW
14. F298073-2 [2]   CLAMP SCREW W/FOOT AND STUD
15. F8554 [2]   SPRING PIN
16. F8537 [2]   SPRING PIN
17. F66480 [2]   STUD CLAMP SCREW
18. F24074 [2]   CLAMP SCREW FOOT
19. 7005 [1]   STOP NUT, 3/8 - 16
2. F517552 [1]   SCREW, STEERING HDL. BRKT.
20. F286113 [1]   LOCK BAR W/HANDLE AND SPRING
21. 8540 [1]   SPRING PIN
22. F286461 [1]   SPRING, LOCK BAR HANDLE
23. F286114 [1]   LOCK BAR HANDLE
24. F286019 [1]   KING PIN
25. F1341 [2]   HEX NUT, 1/4 - 20
26. F286956 [2]   BRACKET, SHOCK MOUNT LOWER
27. F1844 [2]   HEX NUT, 1/4 - 20 X 2-3/8
27A. F8083 [1]   SPRING LOCKWASHER
28. F286244 [1]   WATER LINE
29. F286914 [1]   SLEEVE WATER LINE
3. F8039 [1]   PLAIN WASHER
30. F286346-1 [1]   SHOCK MOUNT LOWER
31. F286422-1 [1]   TILT LOCK PIVOT
32. F286451 [1]   SPACER, TILT LOCK
33. F286169 [1]   BEARING, SWIVEL BRACKET.
34. F213274 [2]   GREASE FITTING
35. F286300 [1]   SPRING, REVERSE LOCK
36. F516349 [1]   REVERSE LOCK
37. F516451 [1]   SPACER, STEERING HDL. BRKT.
38. F286433 [1]   BRACKET SHALLOW WATER DRIVE
39. F1806 [1]   GROOVE PIN
4. F286037 [1]   STERN BRACKET PIVOT BOLT
40. F341510 [1]   LINK, REVERSE LOCK LEVER W/LITERATURE
41. F286286-1 [2]   WASHER, STERN BRACKET
42. F1794 [1]   SPRING PIN
43. F286827 [1]   REVERSE LOCK RELEASE LEVER
44. F387742 [1]   LEVER, REVERSE LOCK INTERMEDIATE ASSEMBLY
45. 8538 [1]   SPRING PIN
46. F286364 [1]   LEVER, REVERSE LOCK
47. 1608 [1]   SQUARE NUT, 1/4 - 20
48. F286573-1 [1]   CLAMP, STEERING HANDLE
49. A 286072 [1]   SWIVEL BRACKET W/GREASE FITTING
5. K 517032 [1]   STERN BRACKET W/CLAMP SCREW AND FOOT
50. F1820 [1]   FILL HD SCREWS, 1/4 - 20 X 1-3/8
51. F477133 [1]   MOTOR LEG W/ITEMS 48, 49 & 81
52. F286169 [1]   BEARING, SWIVEL BRACKET
53. F197813 [2]   BEARING
54. 7025 [1]   LOCK NUT 3/8 - 16
6. F286422-1 [1]   TILT LOCK PIVOT
7. F1666 [1]   BOWED SPRING WASHER
8. F429541 [1]   TILT LOCK
80. F1794 [1]   SPRING PIN
81. F901307-2 [1]   SEAL, WATER LINE UPPER
82. F286414 [1]   SPRING, LEG WATER BRACKET
83. F517347 [2]   SHOCK MOUNT UPPER
89. 1805 [1]   SPRING PIN
9. F286451 [1]   SPACER, TILT LOCK
90. F286582 [1]   STEERING ARM W/SPRING PIN & BUMPER
91. F1502 [2]   HEX CAP SCREW, 1/4 - 20 X 5/8
92. F8060 [2]   EXTERNAL TOOTH LOCKWASHER
93. F286539 [1]   BUMPER
96. F525286 [1]   WASHER
97. F286011 [1]   WASHER, SWIVEL BRACKET
98. 8538 [1]   SPRING PIN

Parts catalog :

GEAR HOUSING
FUEL TANK AND LINE
FUEL SYSTEM
FUEL PUMP
ENGINE COVER AND SUPPORT PLATE
ELECTRICAL COMPONENTS
POWER HEAD
SPECIAL TOOLS - LOWER UNIT
SPECIAL TOOLS - LUBRICANTS AND SEALANTS
SPECIAL TOOLS - POWER HEAD
SPECIAL TOOLS - REPAIR DECALS - ENGINE COVERS
SPECIAL TOOLS - TEST EQUIPMENT
Back to top